SPORTON LAB.

FCC RF Test Report Report No. : FG851121A

Conducted Spurious Emission

Spectrum l%’ Spectrum 2

Ref Level 24.00 d8m  Offset 14.00 dB Mode Auto Sweep Ref Level 24.00 d8m  Offset 14.00 dB Mode Auto Sweep

SGL Count 10/10 SGL Count 10/10

(@1 1ax (@1 1ax

20 dbipil_(hack S 20 dbipil_(hack S

Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_} INE_ABS PABS
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od od
10US_LINE_ABS,
-60d 60 d
-70d -70d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequenc | Powerabs | ALimit |
30.000 MHz 820,000 MHz 1.000 MHz 708.07346 M -33.58 dém -20.58 de 30.000 MHz 820,000 MHz 1.000 MHz 604.63518 MHz -34.04 dém -21.04 dé
855,000 MHz 1.000 GHz 1.000 MHz 892.21014 MHz -33.62 dém -20.62 de 855,000 MHz 1.000 GHz 1.000 MHz 986.84783 MHz -33.08 dém
1.000 GHz 3.000 GHz 1.000 MHz 2,95413 GHz -31.83 dém -18.83 d8 1.000 GHz 3.000 GHz 1.000 MHz 2,89764 GHz -31.60 dém
3.000 GHz 7.000 GHz 1.000 MHZ 6.59480 GHz -27.26 dém -14.26 dé 3.000 GHz 7.000 GHz 1.000 MHZ 6.93626 GHz 09 dém
7.000 GHz 5.000 GHz 1.000 MHz 7.73028 GHz -28.21 dém -15.21 dB 7.000 GHz 5.000 GHz 1.000 MHz 8.98088 GHz -28.24 dém -15.24 dB
— — — —
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Ref Level 24.00 d8m  Offset 14.00 dB Mode Auto Sweep Ref Level 24.00 d8m  Offset 14.00 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
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20 dbifpl Jhark S 20 dbifpl Jhark S

Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_} INE_ABS PABS
10
od od
US_LINE_ABS, US_LINE_ABS_
-30 di
50 d
60 d 60 d
-70d -70d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequenc | Powerabs | ALimit |
30.000 MHz 820,000 MHz 1.000 MHz 774.40030 M -35.06 dém -22,06 dB 30.000 MHz 820,000 MHz 1.000 MHz 724.26037 MHz -34.53 dém -21.53 de
855,000 MHz 1.000 GHz 1.000 MHz 960.16667 MHz -33.47 dém -20.47 d8 855,000 MHz 1.000 GHz 1.000 MHz 873.94928 MHz -34.18 dém -21.18 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.86039 GHz -31.71 dém -18.71 d8 1.000 GHz 3.000 GHz 1.000 MHz 2,52143 GHz -31.86 dém -18.86 dé
3.000 GHz 7.000 GHz 1.000 MHz 6.96325 GHz -27.92 dém -14.92 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.07787 GHz -27.92 dém -14.92 d8
7.000 GHz 5.000 GHz 1.000 MHz 8.86364 GHz -27.56 dém -14.56 dB 7.000 GHz 5.000 GHz 1.000 MHz 8.97388 GHz -27.66 dém -14.66 dB
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Ref Level 24.00 d8m Offset 14.00 dB Mode Auto Sweep Ref Level 24.00 d8m Offset 14.00 dB Mode Auto Sweep
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20 dbifpl Jhark S 20 dbifpl Jhark S
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_} INE_ABS PABS
10
0 0
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PURIOUS_LINE_ABS_ US_LINE_ABS_
~20d 7 7
-30 di -30 di :
50 d 50 d
-60d -60d
70 d 70 d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeuUp | RBW | Frequenc | powerabs | ALimit | Rangelow | RangeuUp | RBW | Frequenc | powerabs | ALimit |
30.000 MHz 820,000 MHz 1.000 MHz 73.62569 MH. -34.17 dém -21.17 de 30.000 MHz 820,000 MHz 1.000 MHz 756.63418 MHz -34.47 dém -21.47 de
855,000 MHz 1.000 GHz 1.000 MHz 871.19565 M -33.66 dém -20.66 d8 855,000 MHz 1.000 GHz 1.000 MHz 906.63043 MHz -33.31 dém -20.31 d8
1.000 GHz 3.000 GHz 1.000 MHz 286039 GHz -30.79 dém -17.79 d8 1.000 GHz 3.000 GHz 1.000 MHz 2,87239 GHz -31.87 dém -18.87 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.43795 GHz -27.04 dém -14.04 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -27.03 dém -14.03 d8
7.000 GHz 9.000 GHz 1.000 MHz 8.85539 GHz -28.03 dém -15.03 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.45269 GHz -27.93 dém 14.93 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG851121A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 0.00 d&m
SGL Count 10/10

Offset 14.50 d8 Mode Auto Sweep

Spectrum

Ref Level 24.50 dam
SGL Count 10/10

Offset 14.50 d& Mode Auto Sweep

@1 Max
Limit Gock PARS 20 cbifi qhack pARS
10 déhR—_fiPLRIOLS E_ABS PALS Line _§PURIOUS_} INE_ABS PABS
_LINE_ABS_ 10
0 d
40 di
-50 d
-60 dBm—t
-80
60 d
90 di
70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit | Rangelow | RangeUp | RBW | Frequenc | Ppowerabs | ALimit |
30.000 MHz 1.000 G! 1.000 MHz 834.,45527 MHz -63.33 dem -50.33 d8 30.000 MHz 1.000 GHz 1.000 MHz 731.20190 MHz -33.07 dem -20.07 d8
1.000 GHz 1.845 GHz 1.000 MHz 179158 GHz -62.01 dém -49.01 de 1.000 GHz 1.845 GHz 1.000 MHz 1.81227 GHz -33.25 dém
1.915 GHz 3.000 GHz 1.000 MHz 2.79069 GHz -60.82 dem 1.915 GHz 3.000 GHz 1.000 MHz 2.87992 GHz -30.57 dem
3.000 GHz 7.000 GHz 1.000 MHz 6.97575 GHz -57.85 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -27.64 dBm
7.000 GHz 13.600 GHz 1.000 MHz 9.25115 GHz -42.64 dem 7.000 GHz 13.600 GHz 1.000 MHz 12.88277 GHz ~27.70 dem
13.600 GHz 19.100 GHz 1.000 MHz 16.83907 GHz S dm -41,45 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.68351 GHz -24.71 dBm -11.71d8
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Middle Channel

Middle Channel

Spectrum

Ref Level 0.00 d&m
SGL Count 10/10

Offset 14.50 d8 Mode Auto Sweep

Spectrum

Ref Level 24.50 dam
SGL Count 10/10

Offset 14.50 dB Mode Auto Sweep
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Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 | Powerabs | ALimit | Rangelow | RangeUp | RBW 1 | PoweraAbs | ALimit |
30.000 MHz 1.000 G! 1.000 MHz -63.52 dem -50.52 d8 30.000 MHz 1.000 G! 1.000 MHz 906.68416 MHz -33.26 dem -20.26 d8
1.000 GHz 1.845G 1.000 MHz -62.94 deém -49.94 de 1.000 GHz 1.845 GH: 1.000 MHz 1.61718 GHz -31.99 dém -18.99 de
1.915 GHz 3.000 GI 1.000 MHz -60.38 dem -47.38 d8 1.915 GHz 3.000 GH: 1.000 MHz 2.82215 GHz -30.65 dem 7.65 d&
3.000 GHz 7.000 GHz 1.000 MHz 3.76015 GHz -52,87 dem -39.87 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.94726 GHz -27.19 dbm -14.19.d8
7.000 GHz 13.600 GHz 1.000 MHz 7.52018 GHz -57.80 dem 44,80 d8 7.000 GHz 13.600 GHz 1.000 MHz 10.61018 GHz -27.54 dém -14.54 de
13.600 GHz 19.100 GHz 1.000 MHz 18.92264 GHz .68 dbm -41.68 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.55506 GHz -23.40 dBm -10.40 d8
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Highest Channel

Highest Channel

Spectrum

Ref Level 0.00 dm  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

Spectrum #

Ref Level 24.50 dBm
SGL Count 10/10

Offset 14.50 d& Mode Sweep

xlum 20 dbifit-gheck D
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Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW L |__PowerAbs |  atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 MHz -63.29 dém -50.29 dB 30.000 MHz | 1.000 GHz 1.000 MHz 926.55922 MHz -34.23 dbm -21.23 dB
1.000 GHz 1.000 MHz -63.14 dm -50.14 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.81312 GHz -32.40 dBm -19.40 d8.
1.915 GHz 1.000 MHz 2.82757 GHz -61.25 dBm -48.25 dB 1.915 GHz | 3,000 GHz 1.000 MHz 2.82798 GHz -30.73 dBm -17.73 d8
3.000 GHz 1.000 MHz 3.81965 GHz -54.45 dBm 41,45 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.96875 GHz -27.24 dBm -14.24 d8
7.000 GHz 13.600 GHz 1.000 MHz 7.63992 GHz 53.38 dBm -40.38 d8 7.000 GHz 13.600 GHz 1.000 MHz 10.62762 GHz -28.29 dém -15.29 d8
13.600 GHz 19.100 GHz 1.000 MHz 18.27251 GHz 53.42 dBm -40.42 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.80097 GHz -24.75 dBm -11.75 d8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG851121A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.00 dm  Offset 14.00 d& Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 24.50 dam  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

(@1 1ax (@1 Max
20 dbifpl Jhark 20 gbifil qheck pARS
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS PASS
10 10
od od
LINE_ABS. LINE_ABS_
-30d
50 d
60 d
-60 di
70 d
-70d b
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency | __PowerAbs | ALimit | 30.000 MHz 1.000 MHz 841.72664 MHz -34.17 dém
30.000 MHz 820,000 MHz 1.000 MHz £10.40780 MHz -32.66 dem -19.66 de 1.000 GHz 1.000 MHz 1.84479 GHz -31.23 dém
855,000 MHz 1.000 GHz 1.000 MHz 926.12319 MHz -33.38 dém -20.38 d8. 1.915 GHz 1.000 MHz 2.69902 GHz -30.75 dém
1.000 GHz 3.000 GHz 1.000 MHz 2,84164 GHz -31.08 dém -18.08 dB 3.000 GHz 1.000 MHz 6.97075 GHz -28.02 dBm
3.000 GHz | 7.000 GHz | 1.000 MHz 5.81740 GHz -27.45 dém -14.45 d8 7.000 GHz | | 1.000 MHz 11.18999 GHz | -27.19 dém
7.000 GHz 9.000 GHz 1.000 MHz 7.18935 GHz -27.39 dém -14.39 dB 13.600 GHz 19.100 GHz 1.000 MHz 18.29097 GHz -23,80 dBm -10.80 dB.
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Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_| INE_ABS PAES
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0 od
10d
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20 dsm———
-30d
50 d
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-60 di
70 d
-70d b
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency | __Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequenc: | PoweraAbs | ALimit | 30.000 MHz 1.000 G! 1.000 MHz 910.56222 MHz -33.13 dBm 0.13 dé
30.000 MHz 820,000 MHz 1,000 MHz 486.58921 MHz -34.05 dém -21.05 dé 1.000 GHz 1.000 MHz 1.76075 GHz -32.72 dém -19.72.de
855,000 MHz 1.000 G 1.000 MHz 861,41304 MHz -33.53 dém -20.53 de. 1.915 GHz 1.000 MHz 2.97701 GHz -30.60 dém 7.60 d8
1.000 GHz 3.000 GHz 1.000 MHz 2,98513 GHz -31.05 dém -18.05 dB 3.000 GHz 1.000 MHz 6.99025 GHz -26.30 dBm -13.30 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.93926 GHz -27.89 dem -14.89 d8 7.000 GHz | | 1.000 MHz 12.22471 GHz | -27.36 dém -14.36 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.53056 GHz -27.80 dBm -14.80 dB 13.600 GHz 19.100 GHz 1.000 MHz 18.26190 GHz -23.91 dém -10.91 dB
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Ref Level 24.00 dam
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Offset 14.00 dB

Mode Auto Sweep
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20 dbiPiJhack S
Line _$PURIOUS_} INE_ABS, PABS

10
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Spectrum

Ref Level 24.50 dam
SGL Count 10/10

Offset 14.50 d8

Mode Auto Sweep

20 dbHPiL qheck PAR!
Line _$PURIOUS_| INE_ABS, PAES

10

od

I

70 d
-70d E—
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit | 30.000 MHz 1.000 GHz | 1.000 MHz 847.54373 MHz -33.29 dBm -20.29 dB
30.000 MHz 820,000 MHz 1.000 MHz 747.55372 MHz -34.43 dém -21.43 e 1.000 GHz 1.845 GHz 1.000 MHz 1.18222 GHz -33.35 dém -20.35 de
855.000 MHz 1.000 G 1.000 MHz 926.63043 MHz -33.52 dém -20.52 dB. 1.915 GHz | 3.000 GHz 1.000 MHz 2.89538 GHz -31.19 dém -18.19 dB.
1.000 GHz 3.000 GHz 1.000 MHz 2.32871 GHz -31.78 dém -18.73 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.81490 GHz -27.09 dBm -14.09 de
3.000 GHz 7.000 GHz 1.000 MHz 6.91826 GHz -27.79 dém -14.79 d8 7.000 GHz 13.600 GHz | 1.000 MHz 11.17397 GHz -27.43 dém -14.43 8
7,000 GHz 9.000 GHz 1.000 MHz 8.92363 GHz -28.03 deém -15.03 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.60141 GHz -24,06 dBm -11.06 dB
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e% FCC RF Test Report Report No. : FG851121A

SPORTON LAB.

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum # \cz

Ref Level 0.00 dBm  Offset 14.50 d& Mode Auto Sweep
SGL Count 10/10
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20
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit |

30.000 MHz 1.000 GHz 1.000 MHz 881.96152 MHz -63.08 dBm -50.08 d8
1.705 GHz 1.000 MHz 1.69054 GHz -62.60 dBm -49.60 d8
3.000 GHz 1.000 MHz 2.11266 GHz -53.37 dBm -40.37 d8
7.000 GHz 1.000 MHz 6.97175 GHz -56.63 dBm -43.63 d8
7.000 Gz 13.600 GHz 1.000 MHz 12.57967 Gz -57.76 dBm -44.76 d8
13.600 GHz 18.000 GHz 1.000 MHz 16.59509 GHz -54.07 dBm -41.07 d8
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Ref Level 0.00 dBm  Offset 14.50 dB Mode Auto Sweep
SGL Count 10/10
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-30 di
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S0
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Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions.
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 718.11344 MHz -63.21 dBm -50.21 d@
1.000 GHz | 1,705 GHz 1.000 MHz 1.14886 GHz -62.74 dBm -49.74 de
1,760 GHz 3.000 GHz 1,000 MHz 2.13327 GHz -52.65 dBm 9,65 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.92576 GHz -56.12 dBm -43.12 d&
7.000 Gz 13.600 GHz 1.000 MHz 10.18404 GHz -57.66 dBm -44.66 d8
13.600 GHz 16.000 GHz 1.000 MHz 17.92002 GHz -53.63 dBm -40.83 d8
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Highest Channel

Spectrum
Ref Level 0.00 d8m  Offset 14.50 d@ Mode Auto Sweep
SGL Count 10/10

PURIOUS | INE_ARS
S LINE_ABS

-80
-80
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions.
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 757.86357 MHz -63.27 dBm -50.27 dé
1.000 GHz | 1,708 GHz 1.000 MHz 1.09072 GHz -62.88 dBm -49.88 de
1,760 GHz 3.000 GHz 1,000 MHz 2.15125 GHz -53.51 dBm -40.51 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.91076 GHz -57.22 dBm -44,22 d8
7.000 GHz 13.600 GHz 1.000 MHz 7.01391 Ghz -55.66 dBm -42.66 d8
13.600 GHz 16.000 GHz 1.000 MHz 16.30754 GHz -52.96 dBm -39.96 d8
" - —
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saronis. FCC RF Test Report

Report No. : FG851121A

Frequency Stability

Test Conditions Middle Channel G(SG'\S\?;) (EDGGSI;\A(?Iigs 8) 2L5|rr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060 0.0132
40 Normal Voltage 0.0072 0.0024
30 Normal Voltage 0.0012 0.0108
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0036 0.0012
0 Normal Voltage 0.0036 0.0120
110 Normal Voltage 0.0120 0.0108 PASS
-20 Normal Voltage 0.0060 0.0143
-30 Normal Voltage 0.0012 0.0084
20 Maximum Voltage 0.0227 0.0072
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0036 0.0048

Note: Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V
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saronis. FCC RF Test Report

Report No. : FG851121A

Test Conditions Middle Channel Gs(géfﬂc;o (E(D;gg(lj:; 8) lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0037 0.0037
40 Normal Voltage 0.0053 0.0064
30 Normal Voltage 0.0069 0.0037
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0016 0.0053
0 Normal Voltage 0.0064 0.0032
-10 Normal Voltage 0.0069 0.0016 PASS
-20 Normal Voltage 0.0048 0.0048
-30 Normal Voltage 0.0037 0.0021
20 Maximum Voltage 0.0005 0.0043
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0059 0.0011
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG851121A

Test Conditions Middle Channel Xéﬁﬂ%Mlggliggs\; 2L5|rr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0024
40 Normal Voltage 0.0036
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0108
-10 Normal Voltage 0.0120 PASS
-20 Normal Voltage 0.0072
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0132
20 Normal Voltage 0.0000
20 Battery End Point 0.0108

Note: Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V
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saronis. FCC RF Test Report

Report No. : FG851121A

Test Conditions Middle Channel zll\?/f/llztl\/llggliggs”) lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0021
40 Normal Voltage 0.0016
30 Normal Voltage 0.0032
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0048
-10 Normal Voltage 0.0027 PASS
-20 Normal Voltage 0.0053
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0037
20 Normal Voltage 0.0000
20 Battery End Point 0.0027

Note: Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V
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saronis. FCC RF Test Report

Report No. : FG851121A

Test Conditions Middle Channel \(Aé(;ADCMf\zgaKnbc:,IS\)/ 2L5|rr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0032
40 Normal Voltage 0.0017
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0038
-10 Normal Voltage 0.0031 PASS
-20 Normal Voltage 0.0051
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0000
20 Battery End Point 0.0015
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Conducted Test

Radiated Spurious Emission

GSM850 (GSM)

TX
Channel Fr(e&l:_'ezn)c y ( (IjEBRrE ) (Ic‘iiénn:[) I(_)l\r/r?lt[ ReS;;'iAng Pi.v(vse.:r T>(|§:Sb|e Anégrnna POI?;:/Z\?)ﬂon
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -71.81 -13 -58.81 -77.37 -76.20 2.86 9.40 H
2509.2 -61.28 -13 -48.28 -71.70 -65.99 3.74 10.60 H
_ 3345.6 -66.24 -13 -53.24 -81.00 -72.24 4.45 12.60 H
Middle 1672.8 -72.89 -13 -59.89 -77.60 -77.28 2.86 9.40 \%
2509.2 -60.06 -13 -47.06 -69.89 -64.77 3.74 10.60 \%
3345.6 -67.37 -13 -54.37 -80.94 -73.37 4.45 12.60 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
TX
Channel Fr(elt\qﬂl:_'ezn)c y ( (IJEBRrE ) (Iaiénn:[) S\r/r?lt[ Reilz'?ng P?)-v(\?e-)r Txlg:sasble Argg?nna Pol?lr_:/z\z/a)tion
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -72.17 -13 -59.17 -77.73 -76.56 2.86 9.40 H
2509.2 -64.41 -13 -51.41 -74.83 -69.12 3.74 10.60 H
_ 3345.6 -66.38 -13 -53.38 -81.14 -72.38 4.45 12.60 H
Middle 1672.8 -73.17 -13 -60.17 -77.88 -77.56 2.86 9.40 \%
2509.2 -63.94 -13 -50.94 -73.77 -68.65 3.74 10.60 Vv
3345.6 -67.49 -13 -54.49 -81.06 -73.49 4.45 12.60 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (GSM)

TX
Channel Fr(e&l:_'ezn)c y (5:;:?) (Ic‘iiénn:[) I(_)l\r/nelt[ Resa’;llz'io\ng Pi.v(v;ér TXIc?sasble Anégrnna POI?;:/Z\?)ﬂon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -64.93 -13 -51.93 -78.55 -72.51 5.02 12.60 H
5640 -62.33 -13 -49.33 -78.93 -68.13 7.30 13.10 H
. 7520 -62.37 -13 -49.37 -82.35 -65.94 7.73 11.30 H
Middle 3760 -64.96 -13 -51.96 -79.29 -72.54 5.02 12.60 Vv
5640 -63.75 -13 -50.75 -80.28 -69.55 7.30 13.10 \Y
7520 -62.73 -13 -49.73 -82.37 -66.30 7.73 11.30 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
TX
Channel Fr(elt\qﬂl:_'ezn)c y (5:;:?) (Iaiénn:[) S\r/r?lt[ Reszf;?ng P?)-v(v;e-)r Txlg:sasble Argg?nna Pol?lr_:/z\z/a)tion
(dB) (dBm) (dBm) (dB) (dBi)
3760 -66.60 -13 -53.60 -80.22 -74.18 5.02 12.60 H
5640 -63.81 -13 -50.81 -80.41 -69.61 7.30 13.10 H
) 7520 -62.45 -13 -49.45 -82.43 -66.02 7.73 11.30 H
Middle 3760 -66.23 -13 -53.23 -80.56 -73.81 5.02 12.60 \Y
5640 -65.56 -13 -52.56 -82.09 -71.36 7.30 13.10 Vv
7520 -63.00 -13 -50.00 -82.64 -66.57 7.73 11.30 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps)

TX
Channel Fr(e&l:_'ezn)c y ( (I:iEBRrE ) (Ic‘iiénr:) I(_)l\r/nelt[ Resz:\Z'iAng Pi.vc\lse.:r Txlgssble Anégrnna POI?;:/Z\?)ﬂon
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -72.08 -13 -59.08 -77.64 -76.47 2.86 9.40 H
2509.2 -68.85 -13 -55.85 -79.27 -73.56 3.74 10.60 H
. 3345.6 -66.24 -13 -53.24 -81.00 -72.24 4.45 12.60 H
Middle 1672.8 -73.03 -13 -60.03 -77.74 -77.42 2.86 9.40 Vv
2509.2 -69.53 -13 -56.53 -79.36 -74.24 3.74 10.60 Vv
3345.6 -67.61 -13 -54.61 -81.18 -73.61 4.45 12.60 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II((RMC 12.2Kbps)
TX
Channel Fr(elf]/ll:_'ezn)cy (5:;5) (Iaiénr:) S\r/r?lt[ Res(’;?ng P?)-v(\?ér Txlé:sasble Argg?nna POI?:_:/Z\?)“O”
(dB) (dBm) (dBm) (dB) (dBi)
-80.65 -67.03 -13 -54.03 -80.65 -74.61 5.02 12.60 H
-81.83 -65.23 -13 -52.23 -81.83 -71.03 7.30 13.10 H
) -82.68 -62.70 -13 -49.70 -82.68 -66.27 7.73 11.30 H
Middie -80.65 -66.44 -13 -53.44 -80.77 -74.02 5.02 12.60 \%
-81.83 -65.27 -13 -52.27 -81.8 -71.07 7.30 13.10 Vv
-82.68 -62.98 -13 -49.98 -82.62 -66.55 7.73 11.30 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
X
Channel [Freduency| ERP | Limit | (ol | poading | power | loss | ATienna fPoarizatior
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 -58.54 -13 -45.54 -77.87 -66.77 4.37 12.60 H
5197.8 -57.70 -13 -44.70 -81.86 -65.46 4.94 12.70 H
_ 6930.4 -56.38 -13 -43.38 -80.29 -61.76 6.32 11.70 H
Middle 3465.2 -63.10 -13 -50.10 -79.18 -71.33 4.37 12.60 Vv
5197.8 -62.31 -13 -49.31 -81.82 -70.07 4.94 12.70 Vv
6930.4 -55.43 -13 -42.43 -79.34 -60.81 6.32 11.70 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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